
28

29

26

25

24

 

23

11
(x2)

22

21

9
(x4)

34

33

32

27

31
(x2)

30
(x2)

35

9
(x2)

19

20

18
17

16
15

(x2)

14
13

50
12

11
(x4)

10

9
(x4)

14 15
16 17
20  23
24  25

52

33 34
54

 9  10
11  12

51

29g
(x2)

29k
(x2)

29f
(x2)

29j
(x2)

29e

  29 29e
 29f 29g
 29j 29k

 53

  29e 29f
 29g 29j
 29k

 55

13

FIG.	  PART NO.	 DESCRIPTION OF PART                	 NO. REQ.
	 9	 05-78-0033	 M5 x 20mm Pan Hd. Torx T-25 B Screw	 (10)
	10	 ---------------	 Guard	 (1)
	11	 05-55-0019	 Nut	 (6)
	12	 ---------------	 Clamp, Bottom Guard	 (1)
	13	 ---------------	 Hedge Trimmer Retaining Sleeve	 (1)
	14	 ---------------	 Beveled Internal Ring	 (1)
	15	 ---------------	 Ball Bearing	 (2)
	16	 ---------------	 Spline Coupler	 (1)
	17	 ---------------	 Bevel Pinion	 (1)
	18	 05-78-0024	 M5 x 10mm Pan Hd. Torx T-25 B Screw	 (1)
	19	 06-57-0625	 M6 Nylon Insert Lock Nut	 (1)
	20	 05-85-0080	 M8 x 8mm Hex Hd. Torx T-25 B Screw	 (1)
	21	 05-78-0029	 M5 x 8mm Pan Hd. Torx T-25 B Screw	 (1)
	22	 28-20-0108	 Cover, Gear Case	 (1)
	23	 ---------------	 Housing, Top Gear Case	 (1)
	24	 ---------------	 Ball Bearing	 (1)
	25	 31-86-0045	 Bevel C-Ring	 (1)
	26	 32-05-0042	 Bevel Gear	 (1)
	27	 45-06-0108	 Felt Seal	 (1)
	28	 36-17-0022	 Crank Shaft	 (1)
	29	 ---------------	 Blade	 (1)
29e	 ---------------	 Tip Guard	 (1)
29f	 ---------------	 M5 Acorn Nut	 (2)
	29g	 ---------------	 M5 Pan Hd. Screw	 (2)
29j	 ---------------	 Washer	 (2)
	29k	 ---------------	 Bushing	 (2)
	30	 42-40-0123	 Bushing	 (2)
	31	 05-78-0019	 M5 x 25mm Pan Hd. Torx T-25 B Screw	 (2)
	32	 43-44-048	 Gasket, Gear Case	 (1)
	33	 ---------------	 Ball Bearing	 (1)
	34	 ---------------	 Housing, Bottom Gear Case	 (1)
	35	 49-62-0018	 Sheath	 (1)
	38	 12-20-0384	 Service Nameplate (Not Shown)	 (1)
	39	 10-22-0274	 Warning Label (Not Shown)	 (1)
	50	 45-76-0139	 Tube Assembly	 (1)
	51	 43-62-0057	 Handguard Assembly	 (1)
	52	 28-14-0071	 Gearcase Kit	 (1)
	53	 42-26-0016	 Blade Assembly	 (1)
	54	 28-20-0111	 Gearcase Cover with Bearing Kit	 (1)
 	55	 14-46-6784	 Blade Tip Guard Kit	 (1)

No. 49-16-2796 
Short Shaft Hedge Trimmer Attachment
Serial No. N97A

SCREW TORQUE SPECIFICATIONS
				                     SEAT TORQUE
	 FIG.	 PART NO.	 WHERE USED	 (kgf-cm)		  	(lb-in)
	 9	 05-78-0033	 Guard (10)	 18-24				   15-20
	 9	 05-78-0033	 Housing, Top (23)	 32-38				   27-33
	 9	 05-78-0033	 Housing, Bottom (34)	 27-33				   23-28
	 18	 05-78-0024	 Housing, Top (23)	 27-33				   23-28
	 19	 06-57-0625	 Housing, Top (23)	 21-26				   18-22
	 20	 05-85-0080	 Cover (22)	 26-32				   23-27
	 21	 05-78-0029	 Cover (22)	 21-26				   18-22
	 31	 05-78-0019	 Housing, Bottom (34)	 55-65				   48-56  

NOTE: Inject 5g of type ‘J’ 
grease (49-08-4220) into 
the Bevel Pinion (#17).  
Apply 4g of ‘J’ grease to 
the Bevel Gear (#26).  
Inject 25g of ‘J’ grease into 
the cavity of the Housing 
(#23). The end of the Blade 
Assembly (#53) should be 
covered in ‘J’ grease.




